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CUSTOMER DATE
P YRR S ool - iUk . =
CUSTOMER P/N DESCRIPTION 10%16 4.7mH 5
AR e R R4
OUR PART NO XRI0716-472K-5 OUR PART NAME T

AR~} Appearance of size

BAAT Unit: mm
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D
A 12.0 MAX C 4.0+0.5 E 0.8+0.1
B 19.0MAX D 5.0+0.5 d 1.5max
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JR# & Schematic Diagram S ® g
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CUSTOMER DATE
YRR S BPHKES . _
CUSTOMER P/N DESCRIPTION 10%16 4.7mH 5
A YRS LAl %
OUR PARTNO XRI0T16-472K-5 OUR PART NAME Lok
B 2% Electrical parameters
WA E HL kT PR TR
TEST PROJECT SPEC TEST FREQ TEST STRUMENTS
HREL 4.7mH=+10% at 25°C 1KHz/0.3V TH2829A
HYiHEEDCR 4.0Q MAX at 25°C 1KHz/0.3V TH2829A
HiE i Irms 0.3A at 25°C 1KHz/0.3V TH1772B
WA 55 The test report
MR B B S PRGE R Test result
Test project Spec 1 3 4 5
HLREL 4.7mH+10% OK OK OK OK OK
HYiHEEDCR 4.0Q MAX OK OK OK OK OK
e B iflrms 0.3A OK OK OK OK OK
WAZERE: EiE: 25°C(REF)  AHXHEE: 80%(REF)

TEST CONDITION:TEMP:25°C(REF)

R.H.: 80%(REF)
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1 AMIAN R~ FETERMTEMAZER OK
2 5| BEBLRR 77 KFETF1Kg OK
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